HIRO30

ALEN MID%

1/10 MIDSHIP 4WD RACING BUGGY =—

= S o) i
INSTRUCTION MANUAL
ENENEIEIE




Y7

ALEN MID~,

1/10 MIDSHIP 4WD RACING BUGGY =

{FLsiz)

I DRI RS TALIEN MID-4; B Huw BiFnwi72
EFcH DAL TZ T,
AEGHEEOMRELRZ ¥ 4 72ic b HaRAL T2 28z
WZEIIETR=—ITY) 728l LE— % — FhHifk
DHEHANZI DT E I v Fo vy 7 HREHRBELTVWE T,
AL 2R D LA DIHHEZERD F TR {HA T, E0
BB L THh o2 ED T FEwy,

FRMHAL RO LAIICHEMOEE. NESE2BEDICA ST
T3v, #HgHh TOMBDER, ERHITo2WTiEELhrha
¥, A—. MEOTERLTEESENHNE LA, BT
TEHPEHES — FICRFBEEOHZ L 6w, EoR—HET
NEFRFTHABEAFTLZHLEL TITHEET I 0,
OAREFRIIHB DS TELCBERE LA BHEH D 35,

EMY A 70— FA—CsVWTEBEBERAOLBOSL & 12,
ZFHOFA 70— FL—XTHRIAFEIZL~ZERDA,
ZNDEODBKDERTHENILEF FS51474WDHER.
4mEIWI s vrafi—2H AR g l2mA, €
— 9 — AR POEBACRYFIBZI Y Fv T
FRERAL, XNV FOBRYBEILAZEETIHRICLY,
¥po FTOEHEKE. BE0XDEEAERKLA-FEHIE
HF TALIEN;TY,

Ni-CdBATTERY [ZD2WT

¢ ALIEN (=2, HIROBO SATURN BATTERYDO{lH % 5
T LETD

SATURN BATTERYI(Z. o R—&F 3 3 FLnIt[EBERE
2k 57.2V, 1200mAhEN S 7)) — T FEE LTEL
NDRTYXEBEZ, BELLEK - IWENFAIRETT . X,
FEHROWHEE S . L ENEECT S, ST 7L a
B AT EETT .. (4HI15%) % L TENRZSETT
EMERICEI D KBRICLIIBELKEBICBTLHSEZ B S
ZLEE LI KBEIEETT,

HIROBO SATURN BATTERYIit., #>o—F-F7a0—F
2MbTICKELHEZ2RBETZ V7T ERE - SFE
Ni-cd’S» 71 — T3,

FO_ALTF—F

L B £ . 375mm
[ X M : 240mm
L = . |25mm
o K & 30mm

® KA JL—2R : 265mm

®F + L v F:205mm

@R L w F :200mm

o4 i E E:.1580¢

®@E — % — :RS540S#&(550% 1 7 7))
7 O M:2h, 24—, BECZ AT A4

TECHNICALDATA

7

Full length: 376mm(14.76”) Front thread:

Full width: 240mm (9.45™) Rear tread:

Full height: 125mm (4.92”) Full-equipped weight:
Minimum clearance: 30mm (1.18”) Motor:

Wheel base: 265mm (10.43") Radio controller:

< INTRODUCTION >

Thank you very much for your purchasing the ALIEN MID-4
from this Company. On this car in order for all users to make
performance of the car develop to the full all bearings are provided
with ball bearings and the midship system of the motor installed
between the front and the rear axlesis adopted.

Before commencing your assembly, read this explanation sheet to
the end well and understand the construction of the car.

Also, before commencing your assembly, confirm the quantity,
contents, etc., of parts. The manufacturer can not comply with
request for replacement or return of parts part way of assembly. If
you have any shortage or faulty parts, etc.,please obtain the seal of
your sales store on your customer’s card and contact the Sales
Dept. of HIROBO Ltd.definitely stating part name and details.
© This specification shall be subject to change for improvement

without any porior notice.

Electric driven 1/10

In the electric driven 1/10 off load cars, under the name of
the fastest troop ZERDA has won victory in off load races of
various places.

Besides the belt drive 4WD system, and the 4-wheel semi W
wishbone suspension, the midship installation of the motor
between the front and the rear axles is adopted. Itis this car
ALIEN that in a car running performance under gap and
reduction in drive loss have been pursued.

On Ni-Cd Batteries

(On the ALIEN, the HIROBO Saturn battery will be
recommended.)

The saturn battery is the 7.2V, 1200mAh power battery developed
jointly by HIROBO and NATIONAL. One of its advantages is that
dispersion of cell performance is suppressed and stabilized
charging/discharging will be possible. Also, the initial voltage
after charge will be high, superior in rise-up characteristics and
powerful run of long hours will be possible. (Comparison with
other product of this company, 15%.) Due to excellent
charging/discharging characteristics, heat generation in rapid
charging/discharging under heavy current can be suppressed and
stabilized charging/discharging will be possible.

The HIROBO Saturn battery develops stabilized performance
whether on-load or off-load and is a powerful, light weighted and
high capacity Ni-Cd battery.

205mm (8.07")

200mm (7.87")

1,580 grams(3.51bs.)

RS55408S (550 typeisavailable)
2-ch. 2-servo, BEC system

Eie




FybLHECEEVWKRDHVLELECHD

©ONi-cds<y 7)) —
OEEM(FANILA)RNEOEER( AT 7R) OXKBE OHIBH
*A¥BECLAFALTIEA(HEDTORE
FR2A 388, EHABECHEL
XL —7—4LMALTTFEV,
Please prepare the following items in addition to the kit.
(1) 7.2V 1,200mAh Saturn Battery (Optional extra)
(2) Radio transmitter (wheel type) or (3) Radio transmitter
(stick type) (4) 7.2V charger (5) Unit-1l battery

* Please buy a BEC suit to each maker when you want to use
other conventional type receiver them this BEC system.

v PIEOTA

OLELF|.5mm @LBL - F2.0mm
OLBLF3mm

Tools attached to this kit
(1) L-type wrench 1.5mm
(2) L-type wrench 2.0mm
(3) L-type wrench 3mm

M I EA TR

Ve d/4

QO+FF4/<— @—FS5As,3i— @5F=>F @=vsi—
Ohyy—F47 @4 @OM3IFy PRAEYIXLF
OMaF v FBREyZZL>F @Y OrRY OM3Fv A
A3 QRUMENS ®Var>—nf@ OFxzovs

® R HBEH @y

Tools necessary for assembling

(1)  Phillips screw driver (2) Flatblade screw driver
(3) Needle-nose pliers (4) Nippers

(5)  Modelling knife (6) Scissors

(7) M3 nutdriver (8) M4 nutdriver

(9) Four sided gimlet
(11) M3 spanner (12) Cyanoacrylate glue
(13) Rubber adhesive glue  (14) Thread locking glue
(15) Paint for polycarbonate (16) Brush

(10) File

FpiEBEEY LI ZXDRF
=
o O ® (1] (5]

OF~H(PH)EX @5y ErFEX(TS) @+v+ OFT v
+—(FW) OMEX @MNEFFvE-5EX

@ty RS a1—(SS)

Kind of screws and how to see the siz
(1) Pan head machine screw (PH)
(3) Nut (4) Flat washer (FW)

(6) Flush head tapping screw

&

®

(I
=) COO|
(®

(2) Tapping screw (TS)
(5) Flush head screw
(7T) Setscrew (Ss)

Ba Ba ROKE &
| | x& Diameter of hole
Ha 3
(T Dmmma ém‘m‘m
= g

a a
Length Length

1.4.[ Jatz‘l\.|'|3><5%: @
(]Im DIIIEIIID[ Diameter 62, 98. AW




#EL 3L

ASSEMBLING SECTION

AHEZ, =T 777 2Fy 7O E EZHRER
LTWwET. 2 E28OMHTHERIH7ICIEEL THOT X
AR 2T T S v,

Many engineering plastic components are used in this kit.
When tightening screws, be careful so as not to tighten them too
much.

F7 ¥ v —D#AIL

ASSEMBLING DIFFERENTIAL GEARS

{(Zzor}FF7)
[Front differential gear]

M4 X 455
B o
Drive yoke

Brg689ZZ

M4 X 455

NolZRZE & 7 Ry — =Y [[aENET
Use parts in the sack No.1 and those in the brister (1).

{(N¥—57)
[Rear differential gear]

M4 X 4SS

= s ==
Drive yoke
Brg6892Z

M43 4S5

70 k7 7Assy )7 = T sy
Front differential Bre689Z7 Rear differential
gear assembly i gear assembly Brg689zz
B St L
: - A
Drive yoke Diivesoke
—— F7 X4 — 49X Disassembling view of differential gears.
<Z70xk> N v—>
Front Rear
: 1) =
71 2 A
[: » Grease i ? Uroase
2w b¥¥— - Saahir 7 —
774 —2A Mighter gear Pl Sl P e B Mightar goat
Differential case A Differential gear case :

¥—2 w7 b i

with pulley

*r—s v 7 b

Gear shaft Gear shaft
=7 ¥4 —Assy 5 e
Differential gears . F7 44— 2B 57 ¥ —Assy . Diﬂiﬁgj % :r c;e
assembly Differential  Differential gears e &
M2.6X8TS— 4%k geacoast B, Baembly T . M2iBXI4PH (4zk) withgears
Four M2.6 X8TS M2.6 X 14PH (Four)
M4 X 455
Fo 17 S ik Ly T 0.5mme = £ A HITD
‘ FIEP—L T b g -
Drive yoke Keep a clearance of 0.5mm.

M4X4SS(EDA v b ERIZS B ERICHfTIT 29,
Tighten M4 X 4SS so that it may be brought
into contact with the D-cut section.

el Differential gear shaft

FIr—2
Differential
gear case

M4 X 4SS

(DFP—H#IIBIT 7 ZAE2ESTEFE 0,

(2)M4 X4 SS {3 HmHEFIT TT 3\,

(FHMEBE MR T 2 BE2HELOT TS 0,

(1) Never fail to supply grease to thegears.

(2) Tighten M4 4SS well.

(3) After assembling is over, make sure that
the rotary mechanism can rotate
smoothly.

77 ¥ —
Differential
gear
e s e
Drive yoke
RPYLy
Bearing




2. E=9—w9 b 7L— OB VR N TAEENE T,
Use parts in the brister (2),

MOUNTING MOTOR MOUNT PLATE

M3 X 12PH
e
U ¢ 6R—J
SRR E T, # 6 ball
Tighten this +
E— M3 X 12PH in advance. ®— U 2N

Yy FoRILTI (L)

¢ 6R—IL Rear axle mount (L)

A

¢ 6 ball
PH
M3+ b ‘T ET. Mo
M3 nut Tighten this — ¢ BE—I
in advance. g6 ball
) XT 7 AN 2 B
il R T B X T M3+ b <

Tighten this well before mounting M3 nut A AT E AM3 X8 |
it at the rear axle mount. Hexagon socket headed disk screw
M3 x8.
AARATIE A M3 X8 ?ﬁ;i#ﬂ’—
Hexagon socket headed disk screw S/ + . s
M3x8 : : econd gear sha
@ Y7o ALTI - RR)
‘g Rear axle mount (B) )
- E—F—~vI b TL—t \‘l
E Motor mount plate
M3X 0ME A

M3x10

3. VY—72 AT DRI No2iSsE L 71 29 —/X— YR AEVET
ASSEMBLING REAR AXLE MOUNT Use parts in the sack No.2 and those in the brister (3).
M) T 7 AL=7 > b OFAIZY) ¥ —F7
ELHAF7T—=) —2WMOFIFTAEE

M3 > |00 & & :
: BLET.
M3 10 disk acrey @7 8 2 22— BB HFT, EED) T

é.’iE'J“/?’ ﬁar'F7“—U—$m Fran-7rrEBEELET.
(ﬁai.;:r::zgm Guide pulley shaft B KT 4 7#ic22T F7 47X — &)t
4 6TESAT¥v—  22TKS4 F¥4— pi e el ST S Z QML LN T 7

16T drive gear 22T drive gear 2Ny MICH) T E T,

(1) Mount a rear differential gear and a guide
pulley at a side of the axle mount and pass a

Needle pin belt there.

i 2%g9.g (2)Mount an axle member, and fix both the right
and the left rear axle mounts.

(3) After mounting a 22T drive gear at the drive
shaft, furnish the shaft with a g4 bearing.
Then, mount them at the rear axle mount,

——FiLEr
2 X9.8

H4 7 —1 —ASSY
Guide pulley assembly

S 0ORAN—E =40
Cross member 40mm long

ertaf i o ey

T/f

Brgl#E 24 THHET.,

Gulpulley shadpollas Tighten this with bearing adhered
= D# v b to the bearing.
LB kRIS B
3 ; 7 Wt Ed.
M3x 0¥ = Brg6eazz | Mountthisso that \E
M3 % 10disk screw it may be brought 4
3I5MXL—6.4 Y — DN into contact with
SA 3TNt o1 el By LhE D cut Bection:
315MXL-6.4 Turn the gear side to the right. .
Timing belt




4. 7zav b7 2RI DI

ASSEMBLING FRONT AXLE MOUNT

7Oy PP IILART I ML)
Front axle mount (L)

ZORAN—E =40

M3 X 8PH

Cross member 40mm long

HA FT—1 —Assy
Guide pulley assembly

EA
Pressure fit
dAXEX3IAZ I
# 4 X8 %3 bushing

i e P S e
Steering shaft collar

B AX ¢ 8X3AF I
¢ 4x8x3 bushing

ATTFUY T %7}

Steering shaft

Pressure fit M3 X 8PH

No3iRiE AL £ 7.
Use parts in the sack No.3.

M7y hTPZ7AL2T7MIZd4 X ¢8 4
SNEEALET.

27> b FrzarAPT FOEMICT7X
P—r 7 OR A= BT TG
FELET,

@M 7a > b T 7 RNTT S R R
FiIrTEEL 7.

MNARFTNT T b EBLAFLTAF
=) —ZWMH T ET,

(1) Pressure fit ¢ 4 X¢ 8 bushing to the front axle
mount.

(2) Mount a differential gear and a cross member
to one side of the front axle mount. Then, pass

7Oy b7 E AT R(R)
Front axle mount (R)

pAX G BX T I
@#4x8x3 bushing

\( EA
Saskrsaneos s BEEL ol

Frontaxle ‘ I -

the belt there.
(3) Mount the opposite side front axle mount and
fix it.
(4) Mount a guide pulley, passing the steering
shaft through.
T —7ETRT
e ERIZRS
/ﬁJ) LTHEET,
) Temporarily fix this
with a adhesive tape
so that it may not
come off.

A4 =3 NJL b AN—ORAT
MOUNTING MAIN CHASIS AND BELT COVER

SNy FY =T b

Battery mount
Foy i Jh hN—

I F Upper belt cover

Rear cover

M3Fv b maxeTs

M3 nut 4

A —i
_~” Main chassis

NodRFRE & fELN & T
Use parts in the sack No.4.

MAL =YX TZ2ANI R
BV QUK i S

7> b T2aNL2T7 - FDOBREZELY A
T, :

(B)F worx——yL F Ao x—FWMDFiTET,

()25 7)) —=7 b BWIFIT T,

(5)V) P — A s—FWYFITE T,

(1) Mount a rear axle mount on the main chasis.

(2) Mount the rear side of the front axle mount on the
main chasis.

(3) Mount an upper belt cover on the main chasis.

(4) Mount a battery mount on the upper belt cover.

(5) Mount a rear cover as diagram.

M3X8TS—21E 5 R 2%
/ M3 X 8TS-No. 2 type truss (two)

\_.

> MIX 10TS— 28 5 2%
M3 x10TS-No. 2 type truss (two)

P— 870 A
2t g RHNT IR ICHY
DT TES 0,

Mount the bumper after
the front suspension of
P-8 is assembled.

M3X8TS—2%E + 3 R 6&

M3X6FZ R
M3 X 6truss

M3X8TS—2i | 5 R 4%
M3 X 8TS-No.2 type truss (four)

M3 X 8TS-No.2 type truss (six)
M3X12TS—2f8 3 R 4K
M3 X 12TS-No.2 type truss (four)




5 o o

6. ¥—HREA4/\—D#AIT NoSEEFE =L £ T,
ASSEMBLING SERVO SAVER b L

ATTY > ZWHF—RIZ, H— KR 5— 2T T, BEF R 54 — &
Ol H— Kl — S AEHRLTBTALLMTTE S A #7 401HS

5 : F-Ked=D | g5 ° pssims
Mount a servo saver at the steering servo. At this time, assemble e ooy ‘KO/ 7 gg&\?i} 5

JR NES 505
IR NES305

7 #s%  5-28
—HEL =@ | 7% 5-128
7 7 o<t

the servo with its neutral secured,

RAFTF ) 7 AY—:K Steering servo

[, 2. 3. H—RIZH-LEHOEENET,
Use a servo saver matched to servos 1.2 and 3.

Y- N—R T 7
7.(2.3, FAOL &) Servo saver spring
(When"2"or"3"is used).

@”\

OO0
88

/.\ M2 b s
M2 nut O / QQ\ O
M3><8PHT5 4 SR O\Qy/ O
M2.6X8/51 > FTs Servo saver 4
M2.6X8Bind Ts o b o
E\(k {iﬁ%@té) g;?'}/ﬁ’tﬂs;’]“ 90’ oOQOo
6(When" | "is used). Siing pivos
(Y—K A /S—DIITH%) ASSEMBLING SERVO SAVER
YA s—
@ g)—@;%-)lz-f;\‘—__ @ AT ®
Servo saver
ot el Servo saver spring
AR hHaa
Servo saver /
Assembling jig / ‘/
/f #—t 1 N—@
\& /8 Servosaver (4) /'g; 2 0
By & X
Pass Eushin 5l
Pull out

ASSEMBLING STEERING STAY Hbe pactain the beistar (T)
+ o P IO TWEES %
P2 THNH TS v,
It the bolt head comes out

R-?T"'J‘/?'Ri-- of the nut, cut it off.
Steering stay
M2+ b
: M2 nut

M2+ b
M2 nut RTT"J/?’I:‘Rv b
Steermg pivot recewer

1T7U/717—
M2 X 6PH
AFTPNTERY FBE / Steering stay
Steering pivot receiver @
M2 X 6PH
Ne—[n

—_—

SEa




8. AF7VY /DAL

& 5 — I M2 .6 |0PH
g5 ball %/

(/

e

M2 < | 0PH

ATTN -0
H—R
Steering servo

- mET—7
Double-side glued tape

GE)

ERTIY—FHICL->TlE, H—
REf/i—p o b — (i Bi2S
AhYET, COBEIEEF—F
HE2~3MERTHEELTTFAL

o

9. FYINT—LOHIT
ASSEMBLING KNUCKLE ARM

M3 | 2PH

H e Lo

FS472v7 b
Drive shaft

"

Front

—

T

4

¢ 6F ) 2 T696ZZ
g 6 bearing 696ZZ

ASSEMBLING STEERING MECHANISM

Y=tz -
Servo saver

M27+ w b
M2 nut

ATTV X7 —
Steering stay

ATFTYH TR T—
Steering stay

=
-

¢ SR —Il
g5 ball

Fep ol o
Ef oy b

|| Steering pivot

M2+ b
M2 nut
M2.6X |0PH

ATTN > ZERy FAHRLIZ{ BHRIZIY
fHrz+.

Mount a steering pivot so that it may come
to the center.

#EE/ N K L =250mm
Linkage band
250mm long
WA h ERmaiizg)) 24,
After mounting, cut off
unnecessary part.

(Note)
In case a servo saver may be brought

into touch with the chasis by using
some servos, pile two or three sheets of
double-side glued tape for adjustment.

NobfefE & 7 1) 25 —/N—V[@l & ELE T
Use parts in the sack No.6 and those in the brister (9).

A TZAMIEMERL T4, AITx
MIZLTEEHIAVRBICHTITELTT

H}L‘:ﬁﬂ ig?:a;"’ L * The illustration shows the left side. Assemble
;‘}_“Cio & == Kingpin M2 |0PH the right side as well as left side without any
Tighten this | M3 nut i
in advance g5l
well, 85 ball

M2+ v b

M2 nut

‘ Pp2.6FW

M2.6 XBTS kT &
M2.6 X6TS truss

$2.6FW

{&g-ﬁxg;?s;rfl MiF Oy b RikHLTHEEET
8% o M4 nylon nut Temporarily set this part.
o

" |




10. 70y P YRR S 3 LT NoTRFEEL 7 R —/N—VMAENE T,
ASSEMBLING FRONT SUSPENSION Use parts in the sack No.7 and those in the brister (10).

A Z2AMIHEMEBRLTWE S, | 52mm |
AWML EARIZ L THISLTTF I 0,
* The illustration shows the right = ‘ —I
M3X8TS b 5 2 — 2 o
side. Assemble the left side as well ' M3 X 8TS truss - No.2 type @—' -
as the right side. T oy =T — A F 44 52mm
2 T 0 e L THCD fHT £9.
i B Mount the upper
iRy H‘ﬂ_ﬁ" Front damper stay T R
Assembly the tie rod. 2 arm with its full
. M3IOw FIT K = J _ . length set to 52mm.
& M3rod end b7 p . P “1313321)1‘13"
%x S M3+ v b g0y P F P #le -
o M3X |2PH _| ¢ 6 rod end : Split pin
M3 X 20A £ C% | M3 nut Ty 1S P Iy S 597 pb
et & 6HE—IL E ;;0 AR Arm pin
86 ball Upper arm shaft e e
¢=20 BIE > (3EAAITH L
BET.
‘Widen the split pin
after insertion.

CM2XI0PH S L e (E)

65—\ Arm pin (Long)
x i/; KiztarotirEd,
e

Sufficiently tighten
this part in advance.

/ F—LELE
Arm pin (Short)

e

TP — L
5 Front arm\
B
Split pin \ ;v Z IR S — Assy
i Knuckle holder Assembly
Tie rod Fy T —4 ¥ —F0vy (&) Assy B
Knuckle arm Center block (Long) Assembly Split pin

11. Y¥72R070v 2O No8IREEL 7 ) 2 9 —/X—=Y [ A EVNE T
Use parts in the sack No.8 and those in the brister (11),

ASSEMBLING REAR AXLE BLOCK

M3X |2PH”
T+ T r
B 3 i _4—0 @ 64— JL
Sufficiently tighten # 6 ball
this part in advance. M35y b

M3 nut
JY¥—Foz2L70vs
Rear axle block

FS47Tyor
Drive washer

¢2.6FW
M2.6XBTS TR
R M2.6X6TS truss

.}
amma} £8>F v b
$2.6FW M4 nylon nut
 OFW

M2 6XETS b 5 X BiksH LT EFE4,
M2.6 X6TS truss Temporarily set thispart.

F-7-47'*/1s7r/

Drive shaft

6T
¢ 6 bearing




12. V¥—HXX>a DI
ASSEMBLING REAR SUSPENSION

A4S 2 MIEMERLTVWET .,
el L RIFRICHHSE T T & v

* The illustration shows the right side.
Assembly the left side as well as the

U
28mm

BT _

RF—< 2 b

No9fBst & 7Y R % —sN—v[AafE L £7,

se parts in the sack No.9 and those in the brister (12).

Wy £,

60y b F
Cut off. 4 1 £

8 6 rod end
FynN—F—Li v 7L

1 =25

Upper arm shaft

right side. Body amount R
: 58mm | M3X8TS b 5 2 218 /./"f
M3X8TStruss - < Z | —
e
G e No.2t W
/ 02type 7=
Tyri—T—alidk / S
58mm | L THLD FFIT F ' ! b e 7
- il ; 0 Z
Mount the upper arm o >J) s : 12 é
with its full length
set to 58mm. 2 :
M3X8TS b 7 A2f& Vi f,.--""%l]tn\/ ) —T — LI
o M3 X 8TS truss No.2 type N S Ey > Splitpin |~ Reararm
Split pin Yo — 52— AT — S A
R t Ze Rear damper stay / i l* o — & e
Taels Arm pin T—LEY(E) M2 m:t A /i/ pelicpin
BE > (3ERAIHE Arm pin (Long) M2XI0PH &% >
rEd. W 65—
Widen the split pin iy —7 0y (&) Assy 85 ball
. byl N s -
after insertion. Center block (Long) Assembly / f ;\rm pitri {/Sfort.)

13. A% /3 —DFA3L
ASSEMBLING OIL DAMPER

JorhHE2AR, Ve—HZEZ2ARENET,
R, 2R TODES IR LICE ZERICHILT
=R e BT g L) gt
[T SIEFWICRPRAATTR 0,

Make two pieces for the front and two for the rear.
And assembly so that these two may become equal.
Fully tighten the rod end at both the front and the

Frn—F1I
Damper oil

rear sides.
Pour oil up to the Tighten the cylinder
position shown in the (3) cap with the piston
) figure and keep it as lowered up to the
it is until bubbles bottom.
" disappear{About 10 ¥
minutes). Elevating and
¢ / lowering the damper
shaft, check to sae if .
Discharge (4) any bubble is
2 unnecessary oil by accommodated
@) pushing down the inside. TH-THS.
piston. (#1049}

(7o~ +A) ELI@
(For front)  Short

Fon—ATY ¢ 0.9— (V)
Damper spring ¢ 0.9 (Thin)
F =iy ¥
Damper packing
(o WHRHER L TT SV
(Be careful so that damper packing )

e may not be broken) F&# =257 A
el M2 X 8TS : Front damper shaft
e g

Damper oil

Front damper cylinder (Short)

—9—

svx—nvy bz k(g (Forrear)
Damper rod end (Short)
Fon—R T o FHR— b
Damper spring support
L) ¥—F vy 7B Assy
Cylinder cap B assembly

S5y VQ
assembly M2 X 8TS

FAN— A R

Rear damper cylinder (Long)

No.l0EBEE & 7)) 29 —X— Y[ & 2
Use parts in the sack No.10 and those in the brister (13).

Fun—F A NLDANE
INSERTION OF DAMPER OIL

(v 7 PIZF R &
(ﬁ st
NOTE:
(* Never injure the
shaft.)

2) (4)

FANEROWEET ERAFY2FETTY ERFX2FETFY  Fonv—2r7h %L
ARTHRAIH(HDE TRALTAAEMT LFFLVF—%r TFIETHEIAST

. v 7T & F VAL, TnheflirH s,

1 24 M3Ow T F
oy ) M3 rod end

SR—RTYLY
$ 1.0 (kW)
Damper spring

oot G S vlThicky

Damper packing
(ELTVHRERLT IS )
(Be careful so that damper packing

D er sto
FLs—RTY TRy st— s pper 4\ may not be broken)
Dam; ing sto
amper spring stopper _ Eu
Foom—2 )5 —(8W) RS IN— ) v F—(BL) G = A Long

|0cc
Damper oil 10c.c. Oil




4. 7>y bFANT o X—DEAF
MOUNTING FRONT OIL DAMPER

RS EFLN—AT=
Front damper stay

!M3X20PH

M3F v b

Frn—Fya M3 nut
Damper bushing / s
M37 v b
M3 nut
i

M3 X 20PH 3 EFPAFUHY [FiT 4,
77w U TEITEREFIR, LRy
HHLTTEw,

Mount M3 X 20 PH in the center hole

of front damper stay. When running

your car on a flat place, use the upper

From—Fwyia 5 hole.
L oo b 1\ —M3XI2TS b 5 2 —218

M3FT1O>Fw b
M3 nylon nut

AY &V
ZOoxt Putin
FAWF o —
Assy
Front Oil damper
Assembly

15. V¥—=FA N5 —DE4T
MOUNTING REAR OIL DAMPER

M3 X 20PH

M3Frm>tw b
M3 nylon nut Fon—TvEa
Damper bushing

M3 X 20PH

M3+ v b : o —F 2 i—RAF—
M3 nut Rear damper stay

M3 20PH T N5TIZELY T % ¥

77w P RETETENEFIE. LlORE
HHLTTFaw,

Mount M3 X 20PH in the lower hole of
rear damper stay. If your car is used
M3FA O+ oy b on an even road, use the upper hole.
M3 nylon nut

V¥ —F A5 i—Assy
Rear oil damper assembly

=10=




RSP i Ty

16. E—9 - XV —DHt
MOUNTING MOTOR AND GEAR

¥ 7 FRS-540Assy
Mabuchi RS-540 assembly

Second ge

GE) (DB EXr—Hs/ =5
EHRLITOTEBLTT 2
Lis
(NOTE)
Be careful as the gear cover is deformed
if it is tightened too much.

M3FTBEF v b
M3 nylon nut

(iBELL)

ALIEN |Z(3##TI15T, 17T, 19T 3 @O =F > ¥+
—A-TwET,

TRDERESBEICLTENZHEHT IPERBATES W,
<REDUCTION RATIO >

ALIEN is furnished with three kinds of pinion gears, 15T, 17T and
19T as standard accessory. Please choose either of them in reference
with the table below.

£h FFr—(45T-12T)

TR — =V EENET,
Use parts in the brister (16).

e

¢ 2 s
Brg500877X —— | eyt X ee—m oo
V7 EMiAARET,
th FX¥v—a5T—|2T

Push a bearing in the
Second gear 45T-12T il

Brg5008ZZX '. second gear.
v/ LTSS P AL

@ 3X ¢ BX0.5FW
B= e M3 X388
Pinion gear
M3 X388
=gt —
Pinion gear
M3 X 8CS

M3X3SSIZE—7—DDA v hEBIZ X B4k
w23,
Tighten M3 % 3SS so that it may be brought

o into contact with the D- cut part of the motor.

rgWML5008ZZX
B 3X ¢ 6X0.5FW

Frhsi—
Gear cover

h FF—45T— 12T
Second gear 45T-12T

M3 X 8CS
DT 2
Push in.
@ EEDD

OOO ’ A\ Tighten the screw.
&.6.0 {9—%'{:’”“’_
Pinion gear
O0OF IN "o Lasvemns
Tighten the screw.

@ DTS

Push in.

2% vB%S L L
Clearance adjusting shim M3x8CS
2 — R T O &
(UJ DI - THEEH L i)
o

Cut off the left lower part of this page, and use it as shim for

3 & LR 1 % mounting a pinion gear.
Number Col Reduction Remnarks
ofteeth | ~%°F ratio
1 - 0 FFa T =TI e - A S A S SR ) T e G BRI L G Y
Gray A Option J—RAMEE T2 AHERITSTTE W,
- p 'or technica T E=F X — 2RSS TR,
oy ; E - P F hnical “higE=F X r—RAgRLZMRRICIZET Tpa
15 Green 10.3: 1 Kit standard accessory| course EFEZ0.lnm—0.2mm{ii D Z F =[G SR L 3. A F=H
: : ry o
= 5 7 a FFEREX P ANBHERYN T4, WA kb
G e wan ahoie s BRI E ) . B— 9 — 2 HIA 5720 | 2 E— kh
% Lo ) LEIDTERELT FE W,
= o g e
17 White 9.1 1 Kit standard accessory| #  After mounting a pinion gear at the motor, adjust the clearance
'8 2 N AT as shown in the figure without fail whenever a pinion gear is
Gold el Option replaced. Usually the clearance shall be kept on 0.1mm to
T = 8.1 1 ; F v l"ﬁig For high 0.2mm. If the clearance is too wide, the gears may not be
Black [Kit standard accessory| speed course engaged well each other. On the contrary, if it is too narrow,
20 Bin i # 7?“/ 3 =R —X the rotation resistance will become heavy, causing the motor to
Red : Option ) & be overloaded or the speed not to be accomplished.
---- §]4) B2 }) §% Cutting line--------------vooooeeee
E-FFv—B{THAS L =11=

Pinion gear mounting shim




a

Pmarb0—7—BRAKIEREICOWVWT
OALIENIZE FRoL S harto—5—Bap5itiEEH
FEENTWVWITOT, HEXER(FHATHSIZEERE
LiEEE L,
EEEMBHEa—Z kA 2 MERARRICES LA L, £
i ricE—9—Hoy s L Tartinm
-7 — AR ERFRACHAICRE %
AL, DEgEUEL .
WIZHITEMAKE T 2 — XA S
NETOTIEBELTT S,
K, —EUHrEh e = —X(3HEERR R
FHADOTHELZELSH T, LTF{EME 4L
T>Tbalm L TFEn
(1 F 4 ehimgd K oIR8 (2 F v Fric
fREmLY) Tarbro—7—HA11 8~
3MICA-TLE -7,
(EEITHIZ/ — T ETHARELT 7 =
VAT HKIWP ST, B=F Aoy
IRAE & 7 7oRy,
BIENEDE T VAT M~ 2 R TOIE
AT R LEREMIT V. 2 A MEATRE

On the Controller Overheat Prevention Device =

© On the ALIEN the following two kinds of controller overheat
prevention device are provided. Read the explanation well and
be thoroughly careful.

Abnormal overheat sensing fuse:

In case cement resistance is abnormally overheated or

in case the motor is locked during run and excessive

current runs to the controller, the abnormality is
sensed and the circuit is shut off.

Under conditions as mentioned in the following, the

fuse will break. Be careful.

Also, the fuse once broken can not be used again.

Confirm the cause and make change positively after

carrying out repair.

(1) Under conditions where the tire can not turn (in
storage at confined place, etc.) when the controller
has entered to 1st gear ~ 3rd gear.

(2) During the car runs wild with no controller, etc.,
collides with a fence, etc., and the motor has come to
locked status.

(3) In a confined place like within room, low speed run

BEE2—X 19T Eis i)
Temperature fuse 119°C  Tighten altogether.

BB EDIER -oooeveeeeeee MENEDEE R TIRETESREWTT
B,

(2Ml A 12 s A o THLERATE A 7 | B (2 8

Bicaorbo—7—2EHIELWTT

S,
BNBERNECE—F —BHEHLAWT
T&k,
(4s4E TATEEFIC Ni-ed 1 2% 2 £
BELL0TAREETTE N,

(BIHMEIZREL L OIZET L4 Wi,
e EEML TS L,
*arbo0—-S—BRFLEBORBONRE. BYETFLELTE

£ bhi-B40F—OFEHIHLTE—NOEFLsAVIRET,

4 M0 Q
Cement resistance 0.1 0

R e A DAL LR b 5
L 7l s of the 1st ~ 2nd gear for a long period of time and
= ac. -
7.2V Ni-cd } } = cement resistance has been overheated abnormally.
BATTERY~ = EEJ—\_ B Red 2t MBek )
] )
To7.2V Nicdbaitery. 5 oy 20 5 5 — + Red \ 2 Black 2 Black
7.2V connector — (&) I
BECI# Y ¥ — © RS-5405 :I:
BEC connector 7% Red |
L o
Red E—F—ARrTF— 7% Red
B{ZIRESW = 2 Motor connector
Switch for receiver Yellow # Green - (o5
o B e ) o # Blue  Controller
E3C 1 ; St X b EH0.330
To receiver \ ,/Cement resislance 0.33 0

Handling cautions:

(1) No run in a confined place like within room.

(2) When the car hits something and the body will not
move, avoid making the controller actuate by force.

(3)Avoid the use of motors on which current
consumption is heavy.

(4) Do not allow continuous run. Give a rest of about
20min. after a kit vehicle has been used or run to
such a degree that a pack of Ni-Cd battery is
consumed,

(5) When no run is possible inspite of no abnormality
on the body, check the safety circuit.

% Should any accident occur in case the user carried out
conversion, removal, ete., of the controller overheat
prevention device, the manufacturer will not assume any
responsibility.

HEETSHLVFRKOREETTIEEEOTTTE L,
7O RDRAL v FIREFTRIZ., o> b —F—d=a—}FF NI
Lol REErHO TUTEZEENDRL v F RIS,

® Ik 57.2V Ni-cd Sy 7 V) —FHD (357,

e —FRLAr MEM, E—F —fHEICIBIRLTVHY
NEFELITES L,

e 74y EESLELKET, HICDERTWAFICRET 3.

When the car is not run, follow the practice of performing the

following items.

e As for the switch of the radio controller, confirm that the
controller is in the neutral position after run and turn it OFF
positively firstly from the receiver switch.

® Remove the nickel-cadmium battery from the body.

®No placing of a piece of cloth and other easily flammable
substances close to the controller, the cement resistance, or the
motor.

® Store the tire in location easily visible and under the state of the
tire floated. J




17. A ra—>—OHAIL
ASSEMBLING CONTROLLER
(1)ZEAR D EAT 1 F

Mounting a printed circuit board Bl — Fig

Black lead wire

M3F w b

M3 nut ?

R —Fig

Red lead wire

a2 b 0 —7 EiRAssy

Controller printed circuit
assembly

7.2¥ax2 % —

7.2V connector

Nol 85t )R —N—V[@HFENET,
Use parts in the sack No.11 and those in the brister (17).

GE)T.2Vaxo9—DFEBY — FigEt 2@ — b
BROBRMF I EEBHFALVERICEELTTS
Lo R, FI9mFHEMTIEa—FLT
AE£45 2T,

REMARKS:
Pay attention to wiring a red wire and a black wire
of 7.2V connector so that they may not be
connected together. If terminals of lugs are
connected by mistake, the circuit may be short
circuited, causing a danger to be brought.

w
-

T EE
Upper deck EAN BE CAREFUL.
©
©
¢ 3X ¢ 8X0.5FW R }jj
Linkage band TS aTagiR
| Upper deck
M3 8PH BFLZYN - TF R,
A Unnecessary part shall
be cut off.
FEE/ KN £ 100) M3 X 8PH M3 X 22PH 1o
5 L sl RKS:
Linkage band (Small) E—%—0—F GE)RER/ S F & A P link
(100wzitn long) Motor sords FudkOFHhHEL. ass a linkage band through the
i - = N 7.2va#Z4%—a—F  upperdeckfromits lower side,
; Y )ﬂ; ;z FADP i,JJ’\ \./ EHRT B, and connect it to the connector
ol LET, :
I rd of 7.2V.
Pass the motor cords from St
the underside of upper deck.
{2tk v =5 F — LR
Assembling controller arm
B s

M3+ b

'——MZ X 8PH
M3 nut \°

| ¢ 5R—JL
@5 ball

G—MS-}' v b

M3 nut
B e R s
Controller arm

E—F—2— k%
Motor cord (Blue)

M2F = b E—F—a—FFK
M2 nut Motor cord (Red)
E
e
% ALY —
Pressure fit Contact holder

=
A

Motor cords

45° ~B0° 4L
45°to 60°

Ry —
Contact holder

E—F—0—FNZFiHEFIIM 3

F v b EFMTIT 2 £ 45" ~60° fi
FTEILET.

Raise a lug of the motor cord up
to 45° to 60°degrees after M3 nut
is mounted.

pressureﬁti___gﬁ;ﬂ?‘/ GE)BRC3BUVBISERBLTTa WL,
Contact button REMARKS:

Be careful so that these parts may not be lost.

o




@larbe—7—7—L0WMitT

Mounting controller arm

M3+ B8+ b

PMB 1 t
n
é 3X8FW —# L s

Ay bO—35—#E N

Controller clamp spring

A btA—5—TF—LAHTF—
Controller arm collar

s Foy (£100)
Linkage band (Small)
(100mm long)

I b =T —LDa—F&AAT vy FORICEL

W FTEET 5,
Pass a cord of the controller arm through a hole of the mechanical
deck and fix it with a linkage band.

BEMAA v F —
Radio receiver switch /I

Inserta controllerrod 16mmAriz =2 >

attheplaceof 16mm. Fwv—7—8o v
FEZAAET.

| Gmm

= KOO H -
sl DI D ELY £ 3,

Cut off the projection at the
mounting part of a servo.

(40 — R OHLfHF
Mounting servoes (X A "7'"1'#!3)
FSLTE &L, aes
Set servoes parallel to (Use screws attached
the body center line. to the switch).
s :

M3F+42rty bk Set a M3 nylon nut.

RISLTT a0, @  Tighten it to the full once.

% i %ﬁ%iﬁ% @  Loosen it by one turn.

®@arbo—5 . 7—rp @ Makesurethat the controller
B FETELDH B, arm can move.
1 42

W35 ®
Loosen by one turn. Q

KB =7 =T —LWFELT BRICTES N TA W

Y= RICER D 5720 2= TN E S A
ST LTEFFELRD, RER#Ao L) LT
TOTHTHABLL TTF I,

% Unless the controller arm is adjusted so that it can smoothly
move, excessive force may be given to a servo, a servo does not
return to NEUTRAL or abnormal over-heating may occur. So,
the controller arm shall be adjusted well.

Q
H—AREF R D
Servo mounting hole o

|
| 6mm J\&

M2y P T F
M2 rod end

= fEFRN KN 100)4 KIECET,
Use four linkage bands (Small)
(100mm long)

T 5 Mount a servo from
WO £F.  the underside.




(5)t £ » MEPLOAAT 1} GE)EA > MEROETOBASOERMISERL TTFE L,
Mounting cement resistor EIBCIFVHATFI ALY LT ZbRE T,

(Note) Please carefully handle the legs of cement resistors,
M2 X 8PH

M3FA A>T rg“'/*

M3 Nylon nut i M3+ A>F v b
i a = -

If they are forcedly bent, they may he broken.

M3 Nylon nut \
LYy —mfT&E8
Resistor mounting 0.10 uga
bracket L P27 WO N E
X MER ' How to mount a resistor clamp
Cementresistance oy
LoRs—R < E,f--MEXBPH
i lam,
Resistor clamp MasSET
P g
BEEa—X G BEEa-—X
Temperature fuse
Temperaturefuse |
HLirs
ity 2 il
63X 6 8X0.5FW 2 ol ¥ B
Tighten later. . ;
Mz b Tighten in
M3 X 8PH M2 nut advance.
= f= o Eis::
(6115 e 00 il O EC TR
Common use of power battery for radio receiver . / BEC system radio receiver
AB|3 BECSRTA#RALTWE$.BECE RF 4L (L, HilAFT Y —
Common connector

T2VEINER L VZEHEARRERN6V 2D L, fEikoiE
BALD T 2 BRI E#ICL XL — 7 —HRBINLT
DRICHBI A2 S — XA EW) FATT,
PERIZICNZEERETHISA A — FTiTZe > T E LizhT,
#H7TueRA—#H— L DWBECY AT A7 B RIS
TWETHLL AEORTIRMAEFT LSO ETRIHEATT IV,
BEC system is adopted in this kit. In this BEC system the
power for radio receiver is taken out from the power source of
7.2V, and common connector is inserted in a prop (radio
transmitter) whose radio receiver is furnished with a regulator,
s0 the the weight of bady can be lightened.

Conventionally, this is effected by a diode for lowering voltage.
Each prop (radio transmitter) maker have been selling a new
type of prop that can meet this BEC system. Therefore, read
the instruction manual of these props together with the
assembling manual of this kit.

kD= {EH

Conventional radio receiver
EBEETHLT2L—F—
(A—A—IZE WBRIEVET )
Voltage limiting regulator

The sh diffe ding to the t;
(1BECS AF LNREREFEHT 254 (The shape may differ according e typ

‘When a radio receiver of BEC system is used:

2Rt RDZEREERT 25E
OVvXal—9—2NlL TLWZEHRORET, 7oK 4 —

HA—LDREDLX 2L —F —FUFTHEHLTTF R,
X2l — 7 -2l EERRT S -, TEk. A
TR bdBAEFEH NI TOT. TEET S v,

When a conventional radio receiver is used:

® When a radio receiver having no regulator is used, please
never fail to use a regulator which is released by a prop
maker. If direct wiring is made without use of a regulator,
the radio receiver and/or servoesmay be damaged.



18. BEHOBRTIF
MOUNTING RADIO RECEIVER

HHT 2 ZEMOKRE SI2L > TREFEN BT 5
RKDOFMATHAT T 24T > TTF &L,

The mounting method is different according to the size of radio
receiver to be used. Mount it to the following procedure.

Fui—TvFHRA
Upper deck post

mEF—7
Double-side glued tape

32mm

B
32mm
or less
(Z{518)
(Radio receiver)

—
EMicabE s, 2 2
i i 32mm 2L
th side. iy
Align to the upper side e s ﬁ
32mm
& \77}{__5_:“/#7]{}'_ &
Upper deck post
Secure a clearance |gmm
|=4J of 10mm. HiTD

19. Zy/X—F v FRX +F OERAT
MOUNTING UPPER DECK POST

No 28855 & 7 ) R & —/X— Y AfELF T,
Use parts in the sack No.12 and those in the brister (18).

2{EH)
(Radio receiver)

32mp) FOBE-D
3zl O EAH—@
When the size is less than 32mm— @
When the size is more than 32mm—»@

Tyn—FykRR b
Upper deck post
mET—7
Double-side glued
| tape

@

(i)
(Radio receiver)

\

FTynN—FuFHfR b

Upper deck post \

M3 X 8PH

@M i 2 BRI RHREL
EYOMD T,

Cut off the oblique-lined part
when mounting @,




200 arba—5—5XpPANN—DEfTIF

MOUNTING CONTROLLER DUST COVER

3 3 b O =
FAFHN—
Controller
dust cover

TrTH#EE
BLTHESL.

Pass an antenna
wire through.

R Fo—7 A {fIFIZg2.6NREHITE T,
Drill a hole of 32.6mm at four punch-marked

M2.6X6TS b 5 R4 points.
Four M2.6 X 6TS trusses

21, 75+ 34 Z7OEAF T
MOUNTING ANTENNA PIPE

Knot @2 (7257 +#)

(Antenna wire)

T g
Antenna pype

FrTHRILY —
Antenna holder

l—M3XBTSf‘§7\—2E

M3 X 8TS truss No.2type

SR b A,

FHE Mo 2W O £ 5,
Cut off the oblique-lined part.



e

22. Ni-cd’¥y 7 1) —DEAT I
MOUNTING Ni-cd BATTERY

7.2Y Ni-cd(BIHE)

Fo—isq T

Vinyl pipe \
o

Pass this through.

L bt
Repeating tie

23. 7vi—=F v FOBMSI
MOUNTING UPPER DECK

M3X [2TS + 7 2 —2f&
M3x12TS truss No.2 type
¢ 3X8X0,5FW

M3 X 8PH

7.2V nichrome-cadmium
battery (Not included)

ONi-cd’Sy 7Y — 22V T
ALIEN |i2{2baR— SATURN-BATTERY
DMEHEBSTTHLET. BT —HICH
2 N o tERENI-cd BATTERY T,
CT-84 SATURN BATTERY
¥ 5,800
© Nichrome-cadmiumbattery
It is highly recommended that you will use a
HIROBO’s SATURN BATTERY.
excellent battery that has been developed for an elec-
tromotive car.

This is a wvery

M3 X 8PH

2 Black
E—g—a i 7P —(2EomE
ICERALET,

Insert a motor connector in another
mating connector with the same
colors aligned with those of the later.

H—Ro a2 — F3ER I FONT
Liz->TikHTHEEET,

Knot the cords of servo with

a smalllinkage band.

/N FUM) 2R EVET,
Use two small linkage bands.

i 1




24. 4 YOI TYRY—N—YAEFEVET,

ASSEMBLING TIRES Use parts in the brister (24).

e BrEEA
*[E Lo 4 ffED 9. Cyanoacrylate glue
+ Make four same things.

ot ALk S 4 P IIRREERT
/ Wheel O fHirE .
Adhere a tire to a wheel with
cyanoacrylate glue.
25. 74 ¥ DEATT
MOUNTING TIRES
P-7. P-8TRItHLIM4FAfart v b, ¢4 FW#
WHIZFELT, FA4 v ERNMHTET.
Remove a M4 nylon nut and ¢ 4FW which are temporarily
tightened in pages 7 and 8/ Mount the tires.
<zorbk> <) A —>
< Front> ey < Rear> oA+
Tire

+aff T
Tighten the
/\‘\nut well.
o 4FW
26. KF—DMI
WORKING BODY
R F—DAREHFE., ~H I, A2 —FT4T7FTY
RT—HEA{F 7R ¢ 6mm DY 3.
Body mounting hole 6mm dia. @Q)RF—IAHNG 6 mDKE 3 »FHidlTET .
P 7—_»_321-1-7.1-05 gmm (3)t) H B - btk (457 %24{}@{1'[ PP AT _C’ﬁ:J:Hr =
Body mounting hole 6mm dia. T
(1) Cut off unnecessary part of the body by using scissors
and/or a cutter knife.

(2) Drill three holes of 6mm dia. for mounting the body.
(3) Polish the cut off part by using a sand paper whose mesh is
#240.

¢ GImDFD B 1T Ir7z
How to drill holes of ¢ 6mm.

$ &mm
TEHSHL - 1 S
Cu%ﬂ&innjc;s:abiz;ts %Y THIVAREDIT 5. 2% 2 TlaiF 3.
Y 2 Hac s (1) Drill a small hole by (2) Widen the hole
using a gimletfirst. by a file.




21. KF—DgdE - LT
PAINTING AND FINISHING BODY

(DHPIERFITET —Dih, 3L 2HEGIRLET.

@7 Z s ER) A —K34 PHEHTERELET, Z0
2Ll EDEN ST ERITIREE, 22X 7E2 L TEWY
EALIMEIZES T 0,

BIFEMD SIFADMBEIZRT v — 2> TT S,

(1) Wash off dirt and stains from the body by using a neutral
detergent.

(2) Paint the body from its rear side with paints for

| polycarbonate material. At this time if you use more two
kinds of paint, provide painting parts with masking tapes
to discriminate the boundaries of different colors, and
paint it with a thicker color first.

(3) Adhere some stickers to the surface of body at your
favorite positions.

BEEVY—7
Transcribing marks

28. KR F—DEAT

MOUNTING BODY

Ak F—

ﬂ Snap pin Body

/ﬂy\?\v“v?"lf‘/ ZF oy 7E I ESEMITFTERLTT
i Snap pin B,

Use snap pins with their rouna part bent.

iy &
Bend

45°
Aty TES /m
Snap pin =3

RF—2 I b
Body mount

Snap pin

90—



R 22

ADJUSTMENT SECTION

FEIZHOWTIFEARN L HEICOWTHBHEZLTH Y £7.,
BZHOWA, RITHRAFICALETI EN{EHHELZT-T
—F é ) o

The basical adjustment is described here. So, it is necessary to
micro adjust each section of your kit according to your need
and/or the conditions of running road.

1. HARY T a3 O
ADJUSTMENT OF SUSPENSION

(1)% p 23— OFHE

AHF, Ty —T—Lix7bDREZEZHH|ILY
Xl N—MOFENIT LI E T, ZHIZEDSA DT
)y PR EERESE, 2—F ) S THRDEDT o5 N
AR E S, BmE. RIS -1 DR T 4 T X
PoN— R RHEIZ L T, HAAE Y LRt I XAHE T
V¥ —25MAFT 4 7HR 2 i—2LEF, Rafiz, H
BT —FWRTZY) v 7T AHHETIE7 0k #5°(L4
KT 4 TX e i— 2 LTF&,

[# R A el Wl = O %E’EHTIE'[EM‘I")R?:H#EC}

BHEICH LTI A YOHETT,

(1) Adjustment for the camber angle
In this car the change made for the length of the upper arm
shaft permits adjustment of the camber angle. By this step the
grip characteristics of the tire can be changed and grip of the
car during cornering can be adjusted. Normally, both for the
front and the tires about 0° ~ 1° negative camber will be taken
as reference. On a road surface where the tire is likely to slip
and the car spins the rear tire is given about 5° negative
camber. On the contrary, on the road surface where the tire
grips with the car having the tendency to go under, set the front
tire at about 5° negative camber.

[By the camber angle is meant the angle of the tire relative
to the road surface as the car placed on the road is seen from
the front.]

(2) b — A OFEE
HOBEMEEEZE ESEE5IC,. I"—2°fid b —4 2L T
T &y,
4oy boM2oy b FE#ELTES2EZ WIS
& DFARH K ET,
it ER e e e e

Enst - ronEElat,
[%—ﬂa@.$%%ﬁi#%%tﬁm?4%t$}

PR E DEE T,

(2) Adjustment for the toe angle
In order to improve the straight aheadness of the car set toe in
to about 1°~ 2°,
Turning of the M2 rod end of the tie rod and changing its length
permits this adjustment.
Elongation — Increased toe-in.
Contraction— Increased toe-out.

[By the toe angle is meant the angle between the tire and
the body centerline as the body seen from the due top.]

REF 1 TH v =
Positive camber

s

Fr—A FHTTHFv—
Camber angle Negative camber

o et

FyR=7—LDES
Length of upper arm
MET RO T TRy 18—
BHOB>RHT 1 TH v —
Elongate — Positive camber
Shorten —» Negative camber

b=

Toe angle

X

[
=l

et i
Toe-in

4

il
=

e A
Toe-out

JF

 ag
[

=P =




(B)F A N & os—DFEEE

AN - DPEIIEEROETIEREE2 KELELHT S
EELHTTHBRME, <2 b AAKEE R Dz { Lk
MprTF s, WMELETT R F2ITLVADICH-k
wT 4 T EROITHLTT &L,

(=27 > ZFoFEe
FooN—RTN) T Ay ¥—DM2X8T S 236,
Ahw—DBEEELILBICED, 27 > rOma
Rk ET.

HEELT, #4 v&ihmEs DiloemfriF EIFT, & L
BRI v — ARV R LA WETIZAPETTFS W,

(2)FA 4 L DFE S DifEE
FANDHSE2EZBZEIZED, Froi—DXXHED
T SRR E T, AT BRSO TL. B
EXTHERAVE-TRET. X, FLLFFEE x v
THDECIHTLHMEREAREZILAFBEVWEAMH ) &
T
X o MMSIEFEENLHE S f TS O A ST F
FTH . BFEDN S os—F f Lty b CT-45¥ 2502 H
LTHSIZG-HEEZ2ITT-TALERWTL I,
H&E LT ERDAT) » 7 21T\, B F E
LELWRREMMI 2HAEIZL TTFS 01,

PHoMNMTEHEZILS

Arf- Lo
Hard Soft

Phbhl

h T — O BBEORE, SHRIRESOFRMFIZLD

WHICrboThkETHL, BFDELEDL I —Z2ADKEL
ElZGbERMFERCELELIRS X e EThn,
BOTTAMELDAPZL RALDIKEEZR2ITTTFIv,
X, BN T =D 2B 2EZHICL T AT
TN IrORMEEEZ DBRLHKRET,
TREDREZSEICL T, WELZIT-TTE W,

PELCTBEEZINS

FAXDTY) 9w THERL LD,

o= FTY)

FAXCHEFT NPT LD,

Xy 7TEENE R 2 02
B H-THSD,

=N

7 oy 7 ORI T3EE LT A b,
HEDT OB LFR LD,

P RS G S Sy A
Py r7HTIEEE LTV,

Zar k& i—

Ty - ARl Ah
Pr 7 EaTiEEGIIRNS,

Ve s r oy 7 MRS 5,

Y —5ri—

= a "0 d {hb,

(3) Adjustment for the oil damper

As for adjustment of the oil damper, the part is an important
unit which affects running performance of the body to a great
deal and on the other hand it is a location of adjustment where
the best condition will be difficult to find out. Carry out your
running tests many times and find out setting best suits you.
(1) Adjustment for the spring
By loosening the damper spring stopper M2 x 8TS and
changing the position of the stopper permits the spring force
adjustment.
As a guideline, raise the tire about 10cm above road surface,
and set to the level where the chassis will not have its
bottom contact road when the tire is made to come down,
(2) Adjustment for oil viscosity
Change in oil viscosity permits the degree of efficiency of the
damper. Oil with equal viscosity will be changed in the
degree of efficiency between the summer and the winter
seasons. Also, there may be cases where the degree of

When the suspension is softened,
it becomes as shown below.

efficiency is changed between location which is flat and
location which has many gaps.

In our kit is contained oil of standard and medium type
viscosity.

It is recommended that you use the optional damper oil set
CT-45 (price ¥250) and make adjustment to suit yourself.
As a guideline, carry out the above-mentioned spring
adjustment and make it the reference that at about the
viscosity where the body will notjump up.

% As for the damper adjustment, there will be always variation

depending upon conditions of road faces, atmospheric
temperature, etc. The essential point to make your car run
faster will be how to accommodate your adjustment to the
course of the run. Repeat your tests and find out the best
conditions. Also, by changing the efficiency of the front and the
rear dampers steering characteristics may be changed.

Carry out adjustment with the table mentioned below used as
reference.

When the suspension is hardened,
it becomes as shown below.

Tire gripping isimproved. Damper spring | Tires are apt to slip.

Body condition becomes unstable ona gap. | Damper oil The kit is apt to turn over and lie on its side. The body is apt to slip fast.
Oversteering occurs, but your kit turns Front damper | Understeering occurs, and beautiful jump can be secured at a jumping
over and lies on its side on a jumping stand. stand.

Rear tire gripping isimproved. Rear damper | The rear tires are apt toslip.

==



o =2l
i‘ 1'%/ \ s ‘y (‘_ o L \ ""z HEDBASEIZOWTHMLTHD T,

The purchase of repairing parts is described here.

REPAIRING PARTS

S AR, BHESERCIE. X o P ZBASRERIEA =V ES E BRRES 5 TERVRD T 3 v, K < ISEREE ¢
A FICAN I WEAIZ, EEL e R—WE T LERERED T v— Vv OEFHMUEICHERAE 2 M2 22U T LIBE
EFRTEAN T &, ZORRCT, AT, K&, BEES. EEHFS 2L L. B4/ s—vHS, &, KREZE-510
FRRALTTFS W, X, 28 ED— Y ZRFICEX SN ZBAOMEERT, 1 HFSHVCAREZMZ TT3 v, flOEEHT
H—ERBHETWEEET, BE, FL2VW AW THL10HHEAIETEEITLET.

Oz o Tid, IBFI614E 9 H20H BRAED L D THEHRIE T726 L EERFrRTH A< LBET530—214
CELLWEREE L IEAHN ET. E o R—EFTEER

Oss— vONZE, IO TIETEREE L L L5580 TELO847—41—-7400
j} U 3’1_3—0

© The freight charge is based on the current rate which is effective at the time of September 20, 1986, and it shall be subject
to change without any prior notice.
@ The contents and price of parts shall be subject to change without any prior notice.

HIROBO CO., LTD. Model Sales Dept.
530-214, Motoyama-cho, Fuchu-shi,
Hiroshima-pref., 726 Japan

TEL: 0847-41-7400

ExEHER

Drive section




»¢— 7 No. & e AR | fEfEEY 2H L -
Parts. No. Particulars Q'ty Price v)[Freight Remarks
charge
AL-1 ¥yr—fFr7yr—2ts | #1 500 120 |+ @At
Differential case set with gears 1 for each With screw
AL-2 E=4 ¥4 —15T 1 500 120 |# ot
Pinion gear 15T With screw
AL-3 " 17T 1 500 120 |4 24¢
" 17T With screw
AL-4 " 19T 1 500 120 | 2f¢
" 19T With screw
AL-5 16T F 74 7¥ v+ — 1 600 120 |2 24T
16T drive gear With screw
AL-6 ¥x—t | %1 450 120
Gear set 1 for each
AL-T FI47H 1 350 70 |(s3EY > 7 ,2X98=—F K
Drive shaft ¢3 E ring, 2X9.8 needle pin
AL-8 E—F—=or 7= 1 600 120 |¢ %7k, 224
Motor mount plate With shaft and screw
AL-9 $4:y-2n 3156 MXL 1 800 120
Timing belt 315 MXL
AL-24 | ¥t Asi— 1 400 240 |+ F, 79> r—1{¢
Gear cover With nut and washer
AL-25 VX7 2AN=7 | #1 800 170 [7 022 vrs— 3 2
Rear axle mount 1 for each With cross member and screw
CT-18 F3473—2 2 400 70 | Ao
Drive yoke With screw
CT-19 |74 F7—V—MW,7>va>7T—1—W 1 100 70 |» 37—
Guide pulley shaft, tension pulley shaft With collar
CT-27 F i a7 —1) —(Brgft) 1 600 120
Tension pulley (with Brg.)
CT-28 |F75r—Z+tw b #1 450 120 |A-B&1,3 o4
Differential case set 1 for each 1pc. for each of A and B
with screw
CT-29 |F7¥x—+v} —3 800 120 (®*r—£2, v 7 M
Differential gear set 1 set 2 gears for each, with shaft
CT-58 JI AR IN— 1 120 60
Cross member
CT-63 g4~ 7 1) > 7 (6242ZZ) 2 800 70
¢4 bearing (624ZZ)
CT-64 @g9-< 7 1) > 7 (689ZZ) 2 1,000 70
@9 bearing (689ZZ)
AS-26 H— 27 ) 7' WML-5008ZZ 2 1,000 70
Ball bearing WML-5008ZZ

T




U—i

Rear section

—25_

e




»+— No. & % AR mmrﬂ #H W%
Parts. No. Particulars Qty Price (|Freight Remarks
charge
AL-10 ) % —7 — 4 2 350 120
Rear arm
AL-11 DX —F o i—2F— 1 350 120 | 2f¢
Rear damper stay With screw
AL-26 kA 2 600 240
Wheel
CT-10 Y —F 22070y 2 2 350 120
Rear axle block
CT-11 PT—hE L(EE Y b 5 200 70 |l AT
Arm pin set (Long) With split pin
| CT-12 el R | ) B L N b 200 70 |#lE AT
| Arm pin set (Short) With split pin
CT-13 | #lE >+ 5 | 10 100 60
Split pin set
CT-14 5 4 St | 2 600 70 |(Fv k7w AT
Drive shaft With nut and washer
CT-15 F3477% 2 2 250 70
Drive washer
CT-17 VY —bdy—709 7 2 400 70
Rear center block
CT-57 M3w v Fxzx | 10 300 60
M3 rod end
CT-61 o 10 100 60
Snap pin
CT-69 Frm—2Z7Y S A wori—ti— bty B2 200 70 (A b wri—ik— | &2
Damper spring, stopper support set 2 for each Stopper and support, 2 for each
CT-85 p6-< T 1) > 7 (696ZZ) 2 1,000 T0
96 bearing (696ZZ)
ZR-7 Tawn—F—bty} 1% 400 70 | ¢
Upper arm set 1 set With screw
ZR-12 A s 2 800 240
Tire
TM-18 VX —#ss—db oy | 1 1,600 70 =R A b oy —1{F
Rear damper set 1 set 1 set with spring and stopper
TM-AT | A 40y rs—Rro %> 10 300 60
Qil damper packing
AS-15 KF—=r v 4 300 70
Body mount




70y bEp

Front section

=




-« — 7 No. ) % AR {ma{m)Li%ﬂ W
Parts. No. Particulars Qty Price (|Freight Remarks
charge
AL-12 T e T = 2 350 120
Front arm
AL-13 o Uil Sren e il 1% 50 120 |+ 2A¢
Steering stay set 1 set With screw
AL-14 Zepat i s | 1 500 120 |# 73—, 224
Steering shaft With collar and screw
AL-15 FA42w bty 12 300 70
Tie rod set 1 set
AL-16 TN e — AT — 1 500 120 | # ¥ 14¢
Front damper stay With screw
AL-17 Sy RN o T e N %1 650 120
Front axle mount 1 for each
AL-18 TRy k¥ a—tw | #2 |1600 170
Front damper set 2 for each
CT-56 Foy PN — A = 350 120 | # ofF
Knuckle arm With screw
CT-55 s e 4 100 70
King pin
| CT-T70 i N e, | SR 5 200 60
: Front damper rod end
: ZR-2 e 2 RV Y — #1 400 120 [(R)(L)&1
Knuckle holder 1 for each 1 pe. for each of (R) and (L)
TM-8 Py —F—Ahtoy | 1% 400 70 |4 S
Upper arm set 1 set With screw
TM-41 pdXgB 2 ¥ 1 4 250 70
¢4 X 98 metal
AS-12 A ik A e b 1= 400 120
Servo saver set 1 set

CT-11,12, 13,14, 15,17, 69, 85, AL-26, ZR-12{Z D \» TiiP262 RTT &,
CT-58i22WTI3P-242 R TT 2\,

Asfor CT-11, 12,13, 14, 15, 17, 69, 85, AL-26 and ZR-12, refer to P-26.

As for CT-58, refer to P-24.



AL v —28
Main chasis section

: +¢—7 No. =] & AR fit (Y 2 W
i Parts. No. Particulars Qty Price ([Freight Remarks
! charge
AL-19 A —Hri— 1 250 240
Rear cover
AL-27 Wy Tl —=r | 1 300 120
Battery mount
AL-28 2 — 1 600 120
Bamper
AL-29 F oy rt—2Jb | A o¥— 1 500 240
Upper belt cover
AL-30 AL vy r—¥ 1 1300 240
Main chasis
_ AL-33 KEE~-—7 1 600 240
Transcribing mark
AL-34 BB AR A 1 300 240
Instruction manual
AL-356 K7 — 1 2800 700
‘ Body
ZR-22 KE ot 13 600 170 |LE—} %4 X2 £=250X5 :
[ %2 £=100%5 |
i Linkage band set 1 get Repeattie X2 €=250X5 |
%2 £=100%5

CT-61, AS-15(IC 2\ TiIP-262 RTT &\, Asfor CT-61 and AS-15, refer to P-26.




AHT v F+ER

Mecha-deck section

»¢— 7 No. & 3 AR mm(rq)l 2H W%
Parts. No. Particulars Q'ty Price m|Freight Remarks
charge
AL-20 |[v 2% —2F—%w b #1 450 120
Resistor stay set 1 for each
AL-21 oy Ry 1 250 70 |3
Antenna holder With screw
AL22 | T oyss—F o X¥HK2} 1 400 120 (244
Upper deck post With screw
AL-23 |7222 7% —% v} #1 800 120
7.2 connector set 1 for each
AL-31 Fow»i—Twx 1 T00 240
Upper deck
AL-32 AR —F—F AL A~ 1 450 240
Controller dust cover
CT-41 = A e A 1 160 70 (€A
Connector set With pin
CT-73 + 2 R #1 300 70
Cement resistance 1 for each
T™-21 i35 Jo8 2 400 60 |t 7 — HERT
Silver contact point With holder contact
TM-34 2 | ?— 35 —Assy 1A (2,200 170
Controller assembly 1 set




*7ar  giERN-Y

Parts for option & reorganization

=




+<—7 No. ﬁ # A sy AR W
Parts. No. Particulars Q'ty Price v[Freight Remarks
charge
AL-36 |14TE =+ > ¥ ¥+ — 1 500 120 |3 o
14T pinion gear With screw
AL-37 16T " 1 500 120 |2 =4¢
i L " With screw
AL-38 | 18T " 1 500 120 | 2>{F
18T " With screw
AL-39 | 20T " 1 500 120 | 244
20T " With screw
AL-40 ATy b 13 300 120 |ih 2 » B o) o —
+ ~FHE 2 ete.
Screw set. 1 set Truss tapping screw
Pan head machine screw etc.
CT-45 Fra—F ANty b #1 250 170 |»~—F,” 7 | %20cc
Damper oil set 1 for each Hard oil and soft oil, 20cc for
each
CT-47 P | R 2 800 240
Wheel set
CT-48 ¥ 2 2 800 240
Tire
CT-65 2L+ v FA) 13 300 120
Screw set (A) 1 set
CT-66 T+ v B 1% 300 120
Screw set. (B) 1 set
CT-67 ATy O 1= 400 120
Screw set (C) 1 set
CT-84 SATURN-<» 7 ) — 1 5,800 350 |7.2V,1200mAh
2%y 7 ) —WikRE
SATURN battery Battery7.2V,1200mAh
high performance type
CT8r J s T2 1 1,700 240 |7 =4 4R
Motor heat sink Alumite-finished
ZR-11 ik 4 2 600 240
Wheel
ZR-12 ey 2 800 240
Tire
ZR-13 | s se— 1 700 240 |8
Bamper Black
ZR-25 oA 2 600 240 [ {2 —
Wheel Yellow
ZR-26 | sv v — 1 700 240 |#
Bamper Red
ZR-27 2t — 1 700 240 | f=o—
Bamper Yellow
TM-17 E—F—F2ArFxrw7 1 200 120
Motor dust cap
TM-19 2¥E v (D) 1X 400 120
Screw set (D) 1 set
TM-32 N X —ik4n 2 600 240
Rear wheel
T™M-33 e ¥ 4 % 2 800 240
Rear tire

w85




T ar e ERN—Y

Parts for option & reorganization

Tk —INAW-32
Aluminun wheel AW-32

TN S F —2er |
Aluminum body mount

T ik —NAW-28
: Aluminum wheel AW-28
(8) (M)

(L
TRy bR EFA -2y | ¥ —RAFEFT4 ¥~y b
Front stabilizer set Rear stabilizer set
E o -
@




++ —7 No. w % A sy 28 L] #
Parts. No. Particulars Q'ty Price }[Freight Remarks
charge

TN k4= AW-32
Aluminum wheel AW-32

2 4800 350 |TM-33: #ié&w TR
To be used in combination with
TM-33.

PN I kA= AW-28

2 4800 350 |[ZR-12: A&+ THER

Aluminum wheel AW-28 To be used in combination with
ZR-12.

el sl e e ) 13 1400 240

Front stabilizer set 1 set

VAt e o - 13\ 1400 240

Rear stabilizer set 1 set

PRI EKTF—=r> | (8) 2 800 170 |ALIENY) + —HU$®

Aluminum body mount (8) ALIEN REAR to be mounted.

FNIETF—27 k(M) 2 1200 170

Aluminum body mount (M)

PRI HETFT—=2 (L) 2 1400 170 |ALIEN7 v > | Y9

Aluminum body mount (L) ALIEN FRONT to be mounted.

Atk

T726 IRk EF T AILETS30—214
t o RSt E T ERR
TEL0847—41—7400
FAX 0847 —41—9361

FOm R

T130 HRHEEXAE2T H20—12
SA AL RT g g a0l
TEL03—633—4505
FAX03—633—4557

O - iRtk

Main Office:

HIROBO CO., LTD. Model Sales Dept.

530-214, Motoyama-cho, Fuchu-shi, TEL: 0847-41-7400
Hiroshima-pref., 726 Japan FAX: 0847-41-9361

Tokyo Branch:
2-20-12 Ryogoku, Sumida-ku, Tokyo-pref., 130 Japan
LIONS STATION PLAZA Room no. 602
TEL: 03-633-4505 FAX: 03-633-4557
© Copyright, HIROBO Limited.
Any duplication, full or hereof, shall not be
permitted without a prior approval.

ey i




¢

HIRD30

DA T—

TS

E0h-21

[ EFLEER

R R TR A LLETS30-214 T 726
TEL (JB47)41-7400%  FAX:41-4935]
TELEX 645760 HIROBO J

HIRO=S0 Limiieon

530-214 MOTOYAMA-CHO, FUCHU-SHI. HIRO.

SHIMA-PREF JAPAN T726 TEL OBAT-41.7400
FAX 0B47-41-9361 TELEX 645760 HIROBO J
CABLE HIROBO FUCHU HIROSHIMA




	01
	02
	03
	04
	05
	06
	07
	08
	09
	10
	11
	12
	13
	14
	15
	16
	17
	18
	19
	20
	21
	22
	23
	24
	25
	26
	27
	28
	29
	30
	31
	32
	33
	34
	35
	36

